
 Manifold Assembly (Double Shoot Shown)

C BOLT M10-1.5 X 35

NYLOC M10-1.5

WASHER M10

NYLOC M12-1.75

SSA70600

Above Meter Assembly

A70821

Meter Assembly

(qty 6)

(qty 6)

(qty 6)

(qty 4)

Attaches to cart frame
w/ 4 bolts (M12-1.75x30)

1) Hardware for this assembly comes with the respective upper and lower hardware kits.

WASHER M16 (qty 6)

SSAA67290-PL1
(qty 2)

John Deere 1900 / 1910 Overall Assembly



SSAA47638

NYLOC M12-1.75

HBOLT M12-1.75 X 65

SSA70517

SSAA50064

JAM NUT M12-1.75

NYLOC M12-1.75

FLANGE NUT M12-1.75

WASHER M12

SSA70600

HBOLT M12-1.75 X 30

(qty 6)
(qty 4)

(qty 4)

(qty 4)

(qty 2)

(qty 2)

To Base Plate Stud

WASHER M12(qty 4)

Paper Side Up

See Note B)

(SSAA85582 - 550 bu middle tank only)

(qty 4)

A) Hardware included in package "UHK1-SS"
B) Trim stud flush to M12 nut after attaching funnel to base plate

John Deere 1900 / 1910 Above the meter Assembly



Bushing

SSA57870

K13926 (2 per run)

K99726 (Stainless Steel)

Meter Housing

(qty 2)

A62799 (Plastic)

John Deere 1900 / 1910 Meter Housing Assembly



SSA63349 (qty 2)

Spring Pin (qty 2)

Nyloc M6 (qty 2)

Washer M6 (qty 2)
SSAA50642 (qty 2)

A64021 (qty 4)
A63342 (qty 2)

A63350 (qty 4)
A63341 (qty 2)

X Ring (qty 4)

A64787 (qty 2)

A63347 (qty 2)

A70705 (qty 2)

A64926

SSAA50030

E CLIP 0.25

WASHER M6

SPRING

A) Ensure correct orientation of plastic parts as shown

John Deere 1900 / 1910  Double Shoot Slide Assembly

John Deere 1900 / 1910  Double Shoot Slide Stop Assembly



A70821

NYLOC M6-1
WASHER M6 (qty 4)

SSAA71722

SSAA61976 (qty 2)

Double Shoot Slide Handle

SSAA48757 (C) 4 Run

SSAA48756 (C) 5 Run

SSAA48755 

HBOLT M4-0.7 X 15

C BOLT M6-1 X 20

NYLOC M6-1

SSAA48753 (C) 8 Run

SSA64920

SSA69543

FLANGE NUT 1/4-20

LAG BOLT #14-10 x 1"(qty 2 ea)

A98761

SSA88237

C BOLT M6-1 X 20

(qty 4)

(qty 4)

(qty 4)

(qty 2)

(qty 2)

A64856

HBOLT M6-1 X 20

WASHER M6 (B)

FLANGE NUT M6-1

(qty 4)

A
A

(qty 2)

C BOLT 1/4-20 X 7.5 (qty 4 per run)

HBOLT M10-1.5 X 30

NYLOC M10-1.5
WASHER M10 (B)

(C) 6 Run

(qty 2)

Slide Stop Assembly

SSAA67290-PL1
(qty 2)

FLANGE NUT M6-1
(qty 6)

HBOLT M6-1 X 60

HBOLT M6-1 X 45
(qty 2)

(qty 4)

A64788

A64914

A61525
SMHC-40

A64913

A61522

A63949

A61523

A62188

Apply seal strip with 1/4"
protruding each side

A) Hardware included in package "LHK2-SS" and "MHK2-SS"
B) Stack washers as shims to set proper cleanout seal
C) Use fill plate based on runs installed on your cart
D) Plastic manifold assembly is shown in Tow Behind configuration, reverse for Tow Between

John Deere 1900 / 1910 Below The Meter Assembly (Double Shoot)


	Model
	Drawing View2

	Model
	Drawing View1

	Model
	Drawing View2

	Model
	Drawing View2
	Drawing View3

	Model
	Drawing View1
	Drawing View2
	Drawing View7


